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(EN 10204 3.1:2004-1SO 10474 3.1:2013)

Number / Niimero:

19053369

Page / Pagina:

1/5

Date / Dia: October 15, 2019

Customer / Cliente: PLESA ANAHUAC Y CIAS. SA.DEC.V.

Customer’s Order Item / Orden Cliente - [tem:

Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacion de Venta:

28992 ITEM 1 N/A 275090/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L ED46 B/X42-1245/1.290 PSL1 PLAIN END

LISO CORTE RECTO

Dimenisions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 6355 Pcs/pz Nominal Weight / Peso Nominat:
1.66 X 0.140 INCH N/A 1970/ 21 30 FT 13,908.760 FT 31,804.05218 227 LB/FT
4922X36MM 6.00/6.50 MTS 4,239 390 MTS 14,426 000 KG 343 KG/M
I TENSILE TEST / ENSAYO DE TENSION |
Specimen condition Specimen dimensions Test TS UTS. Y.5/UT.S| Elongation / Alargamiento
Heat N* | Sample N° | Condicidn de la probeta Dimensiones de la probeta temp Eal(.5% Req.
Colada N°| Muestra N° | Ls S5¢ | Type| Qu Size Area Temp. | Min: — Min: — Req. Max. Cbt.
Tipo Tamano Secaidn | ensayo | Max: — Max: — -
mm mm2 °C MPa MPa %
24401 3246277 B AM Ss iL 1291x3351 46.2 RT 425 543 0.78 84
24878 3246686 B AM Ss L 12.71x3.56 46.1 RT 435 568 077 267
24878 3246689 B AM Ss L 13 10x 370 49.5 130E 443 358 07 271

B: Body / Cuerpo
L: Longitudinal / Longitudinal

AM: Ac manufactured / Segin proceso de fabricacion

Ls: Lacation of sample / Ubicacién de la muestra

Max: Maximum / Méximo

Min: Minimum / Minimo
Obt: Obtained / Obtenido

Ori: Onentation / Orientacion

Req. Max: Required maximum / Maximo requerido
Req. Required / Requendo

RT: Room temperature / Temperatura ambiente
Sc: Specimen condition / Condiaén de la probeta

Ss: Strip specimen / Muestra rectangular
U.T.S: Ultimate tensile strength / Resistencia
Y.S: Yield strength / Fluencia

upon hirnself the

L(—’luq

The certificate & sslied by & computerzed system and it 5 valid with Slectronic Sgnature. On the onginal certificate the Tade-mark green colored
“Tenans® 15 stamped. In case the owner of the onginal certrficate would release & copy of it, he must attest its canformity to the ofiginal one taking
lawhul or ot allowed use. Any alteration andior falsification will be subjected to the law.

e por cusiquier wso ilegal o ndebido. Cualgy

Este certilicado 5e emite mediante sitema computanzada y es vaidado con firma elecironica Bl certificado oniginal posee impre<o el ioga
Tenars color verde. En caso de que el paseedor del certificado entregue una copia, deberd garantizar la conformidad con el onginal haciéndose
alteracion ylo falsficacion estard supeta a la ley.
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Page / Pagina:
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Dare / Dia: October 15, 2019

Customer / Cliente: PLESA ANAHUAC Y CIAS. SA DEC.V.

Customer’s Order item 7 Orden Cliente - ftem:

Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacién de Venta:
28992 ITEM 1 N/A 275090/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto; Surface ¢ Superficie:
SEAMIESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L ED46 B/X42-1245/1.290 PSL1 PLAIN END
LISO CORTE RECTO
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 655 Pes/pz Nominal Weight / Peso Nominal:
1.66 X 0.140 INCH N/A 1970/2130 FT 13,908 760 FT 31,804.052 LB 227 LB/FT
422X 36 MM 6.00 / 6.50 MTS 4239390 MTS 14,426 000 KG 343 KG/M
CHEMICAL COMPOSITION / COMPOSICION QUIMICA
Compesition % / Composicion %
X 100 X 3000 X 10000
C Cr | Cu | Mn| Mo | Si Ni Co Vv Al Ti P Sn S No | Sh As Pb | Ca Bi B Mg | W Zr N |Alsol
H Max — — — — - — — - - - — — - — — - - — — - - - - — — —
Mo T =l == = Ji= [i=di=dl=0 === =0 2 == = = 1T =1 = R —————1—
Heat N° | Sample N° [P Max — - - - — - - — - — — - - — - - — -~ - — - - — — -
Colada N° | Muestra N° Min - — — -~ - — - - — - — — - — — - -~ — — - - - - - — -
24401 = H s 6 | |ws]| r | B8|a| 7z 28] 3| =] 7] o] 3 1| 4 T G e T T T e e =
24401 3246275 P 15 e 13 108 1 25 39 4 28 30 3 15 8 21 2 A 4 1 15 2 1 3 p.4] 10 80 =
24401 3246277 I 16 ¥ 13 108 il 23 39 4 29 31 3 15 ¥ 20 1 3 4 1 16 20 1 4 p. 1] 10 83 =
24878 = H 16 4 12 108 2 21 35 4 26 22 25 13 8 10 3 1 4 1 11 20 1 7 20 20 99 2
24878 3246656 P 17 4 13 110 2 2 33 4 30 26 3 15 8 21 2 2 4 1 13 20 1 4 20 20 9 3
24878 3246688 P 17 4 14 108 2 21 34 4 Z 26 2 15 8 19 2 2 4 1 13 20 1 5 20 10 9 8]
24878 3246689 P 17 4 14 107 2 21 34 4 z 22 2 15 8 19 P 3 4 1 10 20 1 i 20 10 2 2
24878 3246691 P 18 4 14 106 2 21 34 4 z 22 i 14 § 16 2 3 4 il 12 1 4 20 10 95 2
H: Heat / Colada Max: Maximum / Maximo Min: Minimum / Minimo P: Product / Producto
ﬂtuﬂﬁmumq-mwwumﬂmdmmmﬂ.mhmgmw'mmummrkmm Este cestificado s2 emite mediante sstema comp doy e vobdado con firma electrénica. Bl certificado onginal posee impreso el loga
“Tenans® s stamped. In case the owner of the original certificate would release a copy of i, he must attest s conformity to the original one taking Tenaris color verde. En caso de que el paseedor del certificado entregue una copia, deberd garantizar la conformidad con ef onginal haceéndase
upan himself the rezponsibility for any unlawdul o not aliowed use. Any alteration andior faksification will be subjected to the law, porzable por cualguier Lo ilegal o indebido. Cualquier alterandn ylo falsificacién estard sujeta a ta ley
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Dare / Dia: October 15, 2019

Customer / Cliente: PLESA ANAHUAC Y CIAS. SA. DECV.

Customer’s Order ltem / Orden Cliente - ltem' Customers Reference / Ref, del Cliente: Manufacturer's Works Order N° / Confirmacién de Venta:
28992 ITEM 1 N/A 275090/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API 5L ED46 B/X42-1245/1.290 PSL1 PLAIN END

LISO CORTE RECTO

Dimensions / Dimensiones: Schedule £ Cédula: Length / Longitud: Quantity / Cantidad: 655 Pcs/pz. Nominal Weight / Peso Nominal:

1.66 X 0.140 INCH N/A 1970/ 2130 FT 13,908 760 FT 31,304.052 LB 227 LBFT

422 X 3.6 MM 6.00/6.50 MTS 4239390 MTS 14,426 000 KG 343 KG/M

SUPERFICIAL HARDNESS / DUREZA SUPERFICIAL
Heat N° | Sample N° External / Externa Heat N° | Sample N° External / Externa
Colada N° | Muestra N° | Ls S¢ Scate / Escala: HBW Colada N° | Muestra N°| Ls G Scale / Escala: HBW
Req. Min: - Req. Max; — Req. Min: — Req. Max: —
24401 3246277 B AM 168 24878 3246636 B AM 187
IAM.' As manufactured / Segln proceso de fabricacién B: Body / Cuerpo Ls: Location of sample / Ubicacién de la muestra Sc: Specimen condition / Condicion de la probeta |

| BENDING / DOBLEZ

Standard / Norma: Standard / Narma: Standard / Norma:
Heat N° | Sampie N° |Zone | Ls Sc Result Heat N® | Sample N* |Zone | Ls Sc Result Heat N* | Sample N® | Zone| Ls 5G Result
Colada N° | Muestra N° | Zona Resultado Colada N* | Muestra N® | Zona Resultado Colada N° | Muestra N® | Zona Resultado
24401 3246274 Et B AM Good / Bueno 24878 346695 Eil P AM Good / Bueno 24878 32466596 El B AM Good / Bueno

AM: As manufactured / Segun proceso de fabricacion
B: Body / Cuerpo

E1/E2: Ends of Sampling / Extremos de Muestra

Ls: Location of sample / Ubicacion de la muestra

Sc: Specimen conditon / Condicon de la probeta

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary Information
Informacion Suplementaria

Supplementary Information
Informacion Suplementaria

MELTED AND MANUFACTURED BY TENARIS SIDERCA - ARGENTINA
ACIERAGE PROCESS:

GRAIN PRACTICE

STEEL MARKING FROCESS: E A F./LF. AND CONTINUOUS CASTING - FULL ALUMINIUM KILLED AND FINE

The certificate © 1ssued by a computerized system and it is vaird with electranic signature. On the onginal certiticate the trade-mark green coiored
“Tenars™ is stamped. In case the owner of the onginal certificate wouid release a copy of t, he must atzest its conformity to the originat one taking
upon himself the responsibility for any uniawful or not altowed use. Any atteration and/or fatsification wil} be subjected to the law.

Este centrficado ze emite mediante sistema computanzato y & veidado con firma electronica. Bl certincado onginal posee impresa el logo
Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, deberd garantizar la conformidad con el ariginal haciéndose

» .
por cualgy

e

legal o indebido. Cuaiquier &

6 yho faluficacitn estard sujeta a la ley
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Dare / Dia: October 15, 2019

Customer / Cliente; PLESA ANAHUAC Y CIAS. SA.DEC.V. Customer’s Order Item / Orden Cliente - ftem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
28992 ITEM 1 N/A 275090/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto; Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED46 ' B/X42-1.245/1.290 PSL1 PLAIN END
LISO CORTE RECTO
Dimensions / Dimensiones; Schedule / Cédula: Length ¢ Longitud: Quantity / Cantidad: 655 Pcs/pz. Nominal Weight / Peso Nomiral:
1.66 X 0.140 INCH N/A 1970/ 2130 FT 13,908.760 FT 31,304.052 LB 227 LB/FT
422X 3.6 MM 6.00/6.50 MTS 4239 390 MTS 14,426 000 KG 343 KG/M
[ SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary Information
Informacion Suplementaria

N

Supplementary information
Informacion Suplementaria

THE LF PRACTICE INCLUDES ARGON RINSE AND A FRNAT INJECTION OF PURE CALCIUM OR CALCIUIM SILICIDE
WIRE FOR MICRODNCLUSION SHAPE CONTROL
MATERIAL FREE FROM MERCURY CONTAMINATION
ROLIENG PROCESS:
MANUFACTURING PROCESS: SEAMI ESSHOT ROLLED
CONTROLS:
WALL THICKNESS MONITORING U.T.100% SATISEACTORY
VISUAL AND DIMENSIONAL ENSPECTION: SATISFACTORY
POSITIVE INDICATION OF MATERIAL {(STEEL GRADE}: SATISFACTORY
MATERIAL CONDITIONS:
NOT REPAIRED BY WELDING

EDITION OF REGULATION: API 51 45° EDITION DECEMBER 2012
EDITION OF REGULATION: ASTM AS3/A 53M 2012

EDITION OF REGUTATION: ASTM A106/A 106M 2015

EDITION OF REGULATION: ASME S4 532017

EDITION OF REGULATION: ASME SA 10672017

EDITION OF REGULATION: NACE MR 01-75-2015-150 151562 - 2015
HEAT TREATMENT PROCESS: ASROLLED

NON DESTRUCTIVE TEST (CND}: SATISFACTORY

INSPECTION METHODS EMI LONG/TRANS. EXT.ANT.) NOTCH3%
HYDROSTATIC TEST: 2970 PSI, 5 SEG.

TAMSA REF: 38087~

Tha certificate & rsued by  computered system and 1t  vasd with electronic sgnature. On the onginal cerlilicate the frade-mark green colored
“Tenaris* & stamped Inl:aseﬂtmuﬁﬂtm'qnd:uﬁﬁuumﬂdmbmampynfammﬂmmmloﬂEmgmimmq

Exte certificado se emite medsante s5tema compULanzado § &5 vaidsdo con firma clecronica. Bl certficado onginal posee impreso ¢l loga
Tenans coler verde. Encaso de que el poseedor del certificado entregue una copia, debers garantizar la conformidad con ef original hacéndose

upon himeelf the bility for any unlawful of not allowed e Ay alteration andlor falificstion will be subjected to the law.

responzable pof cusiquier uso tegal o indebido. Cualquier altaracitn yio faluficaciin estard sujeta s (a ley,
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INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1
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Number / Nitnero:
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Date / Dia: October 15, 2019

Customer / Cliente: PLESA ANAHUAC Y CIAS. SA DECV.

Customer’s Order item / Orden Cliente - [tem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

28992 ITEM 1 N/A 27509G/01
Manufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L ED46 B/X42-1245/1.290 PSL1 PLAIN END

LISO CORTE RECTO

Dimensions / Dimensiones: Schedule / Cédula:
1.66 X 0.140 INCH N/A
422X 36 MM

Length / Longitud:
1970/ 2130 FT
6.00/6.50 MTS

Quantity / Cantidad: 655 Pcs/pz
13,908.760 FT
4239 390 MTS

31,804.052 LB
14,426.000 KG

Nominal Weight / Peso Nominal:

227 LB/FT

343 KG/M

This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a dedlaration of origin.

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificada no es, ni puede ser usado, como una dedaracidn de origen.

CUSIOMER . THIRD PARTY

TENARIS QUALITY DE

ARTMENT SIGNATURE

INSPECTION COMPANY
COMPANIA DE INSPECCION

Cowmpany Name: N/A
Emniployee Name: N/A

R

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

Israel de la Cruz Marrinez

CHIFF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Angel César Aleman Gil

The certificate = isued by a computenzed system and it 15 vaiid with electronic signature. On the onginal certificate the trade-mark green colored
"Tenaris” (s stamped. In case the owner of the ongina certificate would refease a copy of it, he must attest its conformity to the original one taking
upon himself the responsibility for any unlawful or not aliowed use. Any alteration andfor faisification will be subjected to the law.

e

por cusiquier 150 legal o indeb

Este certificado se emitz mediante ustema computanzado y es validado con firma elecirnica.  El cerlificado anginal posee Impresa el 10ga
Tenars color verde. En caso de que e| poseedor del certificado entregue una copin, deberd garantizar la conformidad con ef original haciéndose
Cuaiquier slteracion yo faluficacdn estard sujeta a la ley.




